
 

1 
 

 

    

INDUSTRY REPORT ON INDIAN STP, 
MSW MANAGEMENT, AND BIOGAS 

MARKET 
SUBMITTED TO 

SFC ENVIRONMENTAL 
TECHNOLOGIES LTD. 

30 t h November 2024 Final Report 



 

2 
 

Table of Contents 

1. MACROECONOMIC OVERVIEW OF GLOBAL ECONOMY .................................................... 5 

1.1 Real GDP review and outlook ............................................................................................... 5 

1.2 Inflation ................................................................................................................................. 5 

1.3 Manufacturing Purchasing Managers Index (PMI) ............................................................... 6 
[...]
the operators’ skill. C-Tech technology introduced three path-breaking innovations, namely bacterial 

selection by using selectors prior to main treatment, concurrent nitrification and denitrification, and 

biological phosphorus removal by unique process designed based on simply switching air on and off, 

thereby facilitating the efficient removal of both carbon and nutrients (nitrogen and phosphorus) in a 

single treatment step, while also generating sludge with very low SVI, which results in excellent settling of 

suspended solids giving a crystal clear outlet with low suspended solids (<10 ppm) and BOD (< 5-10 ppm). 

Exhibit 5.24: C-TECH process cycle 

 

With 621 C-Tech installations commissioned in the wastewater treatment segment, particularly in STPs, 

SFC holds over 80% market share in SBR technology in India, as of September 2024. This demonstrates 

their experience and leadership in this technology. SFC’s C-Tech technology has been implemented in the 

large-scale SBR-based STPs in India, including one of the largest STP under development, which has a 

treatment capacity of 375 MLD wastewater, as of November 2024. Over the years, the Company has 

successfully executed diverse portfolio of projects spanning various capacities and geographical locations. 



 

42 
 

This underscores the Company's reliability, trustworthiness, and ability to consistently deliver value, 

solidifying its position as a preferred partner in the industry. The company’s C-Tech technology generates 

sludge having one of the best sludge volume index (“SVI”), offering up to 98% biochemical oxygen demand 

(“BOD”) removal efficiency in a single step.  

These projects span diverse locations, including Germany, the UK, Austria, China, Iran, Saudi Arabia, 

Hungary, Mexico, and importantly, India. SFC’s C-Tech technology has been implemented in the large-

scale SBR-based STPs in India which has an impressive treatment capacity of 375 MLD (under construction) 

wastewater and even smaller plants handling 0.35 MLD. This demonstrates the company’s ability to cater 

to diverse wastewater treatment needs across the country. This positions C-Tech as a promising 

technology for efficient and sustainable wastewater management in India. 

5.18 The evolving landscape of sewage treatment: A comparative analysis of prominent 

technologies 

Effective sewage treatment is crucial for public health and environmental protection. With rising 

urbanisation and industrial activity, efficient wastewater treatment solutions are increasingly needed. This 

report examines key technologies in the global sewage treatment market, including C-Tech, and 

benchmarks their performance on parameters such as Biochemical Oxygen Demand (BOD), Chemical 

Oxygen Demand (COD), Total Suspended Solids (TSS), and capital investment costs. The following section 

will provide a structured comparison of these technologies, assessing their effectiveness and cost-

efficiency. 

Exhibit 5.25: Performance Comparison of Sewage Treatment Technologies, India, for 1,000 MLD plant 

TECHNOLOGY 

BOD/COD 
REMOVAL 
EFFICIENCY 

(%) 

TSS 
REMOVAL 
EFFICIENCY 

(%) 

NUTRIENT 
REMOVAL 

LAND 
FOOTPRINT 
(HECTARES) 

ESTIMATED 
CAPITAL  

(₹ CRORE) 

OPERATION-
AL COST  

(₹ PER M3) 

Activated Sludge 
Process (ASP) 

BOD: 80-90 
COD: 90-95 

85-90 

Moderate 
(Additional 
processes 
needed) 

10-15 200-250 3-5 

Membrane 
Bioreactors 
(MBRs) 

BOD: 90-95 
COD: 95-98 

98-99 

High 
(Nitrogen 

and 
Phosphorus 

removal 
possible) 

5-8 300-400 4-6 

Trickling Filters 
BOD: 80-85 
COD: 85-90 

80-85 

Low 
(Additional 
processes 
needed) 

20-25 100-150 2-4 

Lagoons 
BOD: 60-70 
COD: 70-80 

60-70 
Low (Natural 

processes) 
40-50 50-80 1-2 

C-Tech  
(SBR Variant) 

BOD: 90-98 
COD: 90-95 

90-95 

High 
(Nitrogen 

and 
Phosphorus 

removal 
possible) 

8-12 250-300 3-5 



 

43 
 

Key considerations: 

CRITERIA HIGH MEDIUM LOW 

BOD/COD Removal Efficiency 
Excellent: Removes 

most organic pollutants 
effectively 

Moderate: May require 
additional treatment 

steps for stricter 
regulations 

- 

TSS Removal Efficiency 
Excellent: Removes 

most pollutants 
effectively 

Moderate: May require 
additional treatment 

steps 
- 

Nutrient Removal 
Efficiently removes 

nitrogen and 
phosphorus 

May require additional 
processes for advanced 

nutrient removal 

Limited nutrient 
removal capabilities 

Land Footprint 
Requires significant 

space 
Moderate land needs 

Minimal land area 
required 

Capital Investment Highest upfront costs 
Moderate initial 

investment 
Very low initial costs 

Operational Cost 

Requires significant 
ongoing maintenance 

and energy 
consumption 

Moderate operational 
expenses 

Low maintenance and 
energy requirements 

5.19 Benchmarking SBR (Sequential Batch Reactor) technologies 

SBR technology offers a flexible and efficient wastewater treatment approach. However, various 

configurations and operational modifications exist within the SBR umbrella. Here's a breakdown 

comparing some prominent versions: 

Factors for Comparison: 

• Treatment Efficiency: Measured by BOD (Biochemical Oxygen Demand) and COD (Chemical Oxygen 

Demand) removal rates. 

• Nutrient Removal: The capability to remove nitrogen and phosphorus, increasingly crucial for stricter 

regulations. 

• Footprint: Land area required for the treatment system. 

• Operational Complexity: Level of automation and operator skill required. 

• Sludge Management: Methods for handling and disposing of excess sludge produced. 

Exhibit 5.26: Advanced Sequencing Batch Reactor (SBR) Technologies Comparison (1000 MLD Plant) 

TECHNOLOGY 
TREATMENT 
EFFICIENCY 

(BOD/COD) % 

NUTRIENT 
REMOVAL 

FOOTPRINT 
(Hectares) 

OPERATIONAL 
COMPLEXITY 

SLUDGE 
MANAGEMENT 



 

44 
 

Conventional SBR 
BOD: 85-90  
COD: 90-95 

Moderate 
(Additional 

processes for N 
& P removal 

might be 
needed) 

8-12 Moderate 

Requires 
periodic 
wasting 

(around 5-10% 
of treated 
effluent) 

Modified 
Ludzack-Ettinger 
(MLE) 

BOD: 85-90 
COD: 90-95 

Moderate 
(Additional 

processes for N 
& P removal 

might be 
needed) 

8-12 Moderate 

Similar to 
conventional 
SBR (periodic 

wasting) 

Intermittent 
Cycle Extended 
Aeration System 
(ICEAS) 

BOD: 85-90 
COD: 90-95 

Moderate 
(Additional 

processes for N 
& P removal 

might be 
needed) 

8-12 Moderate 

Similar to 
conventional 
SBR (periodic 

wasting) 

C-Tech (Cyclic 
Activated Sludge 
with biological 
selector) 

BOD: 90-95 
COD: 95-98 

High (Nitrogen 
& Phosphorus 

removal) 
5-8 

High 
(Automated 
operation) 

Requires 
periodic 
wasting 

(around 2-5% 
of treated 
effluent) 

5.20 Value chain analysis of the Indian wastewater treatment sector: Key stakeholders 

India's wastewater treatment sector is expanding due to rising water scarcity, stricter effluent discharge 

regulations, and government sanitation and infrastructure initiatives. The sector's value chain involves 

several key stakeholders: 

• Project Owners: Government agencies, industries, or private developers who identify the need for 

treatment plants, define project requirements, secure financing, and obtain permits. 

Exhibit 5.27: Value chain analysis, India 

 



 

45 
 

• Turnkey Solution Providers/Water EPC Companies: They handle project design, procurement, 

construction, and commissioning. Some also offer operation and maintenance services. They may 

focus on specific aspects of a project or technology. 

• Component Suppliers: Manufacturers and distributors of essential equipment such as pumps, valves, 

and clarifiers, providing critical components for treatment plants. 

• Technology Suppliers: Companies that develop and license wastewater treatment technologies (e.g., 

activated sludge, MBRs, SBRs), offering expertise in design and operation. 

• Wastewater Treatment Plants: The facilities where wastewater is treated to meet discharge 

standards and enable resource recovery. 

Project owners work with turnkey providers or EPC companies to define project scope and select 

appropriate technology. These companies collaborate with technology and component suppliers to 

procure equipment and ensure regulatory compliance. 

5.21 Competitive landscape 

The Indian sewage water treatment sector is witnessing significant growth, driven by stricter 

environmental regulations, and increasing urbanization. This growth has fostered a diverse market with a 

range of companies offering various services.  

Exhibit 5.28: Leading Sewage Technology and Equipment Suppliers, Revenue, FY2024 

NAME OF COMPANY 
FY2024 REVENUE IN INR 

MILLION 

SFC Environmental Technologies 6,583.9 

Thermax 93,234.6 

Xylem Inc. 5,924.3 

Praj Industries 34,662.8 

Alfa Laval NA 

Ion Exchange 23,478.5 

Note: Va Tech Wabag is not a close peer to SFC Environmental Technologies as major portion of their revenue comes from EPC 

5.22 Leading industrial wastewater treatment solution  

Technology landscape: 

• Sequencing Batch Reactor (SBR): This technology is widely used for the treatment of sewage due to 

its ability to achieve efficient treatment with lower sludge volume and potentially lower energy 

consumption compared to the other technologies. The table given below offers ballpark estimates for 

the Indian sewage water treatment sector.  

Exhibit 5.29: Market share of leading solutions with technology market share estimates 

SEWAGE WATER 
TREATMENT 

TECHNOLOGY 

ESTIMATED MARKET 
SHARE (%) 

ESTIMATED MARKET 
SHARE IN INCREMENTAL 
TREATMENT CAPACITY 

FY2015 – FY2021 (%) 

Sequencing Batch 
Reactor (SBR) 

30-35% 60% 

Others 65- 70% 40% 



 

46 
 

• Other Technologies include Activated Sludge Process (ASP), Membrane Bioreactor (MBR), Moving Bed 

Biofilm Reactor (MBBR), Upflow Anaerobic Sludge Blanket (UASB), Extended Aeration (EA), Fluidized 

Aerobic Bed Reactor (FAB), Oxidation Pond (OP), Waste Stabilization Pond (WSP), Aerated Lagoon 

(AL), Trickling Filter (TF), Bio-Tower, Electro Coagulation (EC), FMBR and Root Zone etc. 

5.23 Overview of Blowers and Fibre Disc Filters  

Efficient wastewater treatment is crucial for environmental protection and public health. Municipal STPs 

play a vital role in treating sewage before discharging it into water bodies. Blowers and disc filters are two 

key components of modern STPs, each contributing significantly to the treatment process.  

Blowers: 

• Function: Blowers provide the essential air supply for the biological treatment process in STPs. This 

aeration process allows bacteria to break down organic matter present in the sewage. 

• Types: There are various types of blowers used in STPs, including positive displacement blowers and 

centrifugal blowers. The choice depends on factors like required airflow, pressure, and energy 

efficiency. 

• Benefits in STPs: Efficient aeration is critical for maintaining healthy bacterial populations and 

optimizing treatment. Blowers ensure adequate oxygen supply, leading to improved effluent quality 

and reduced odour problems. 

Exhibit 5.30: Market size of blowers in India, in INR million, FY2019 – FY2029E 

 

Note: In terms of cost breakdown, blowers are estimated to contribute approximately 5% to 8% of the total STP 

capital cost.  

Disc Filters: 

• Function: Disc filters are advanced filtration systems used in STPs for separating solids from the 

treated wastewater. 

• Components: It consists of a series of discs that rotate partially submerged in the wastewater. Solids 

get captured between the discs, and the rotation helps remove them for further processing. 

• Benefits in STPs: Disc filters offer several advantages over conventional filtration systems like sand 

filters. They have a smaller footprint, require less maintenance, and provide superior effluent quality 

with lower solids content. 



 

47 
 

Combined Application in Municipal STPs: 

Blowers and disc filters work together in STPs to achieve efficient wastewater treatment: 

• Blowers provide aeration: This creates an oxygen-rich environment for bacteria to break down 

organic pollutants in the sewage. 

Exhibit 5.31: Market size of disc filters in India, in INR million, FY2019 – FY2029E 

 

• Disc filters remove solids: After biological treatment, disc filters effectively remove any remaining 

solids from the treated wastewater, ensuring it meets the required discharge standards. 

Note: In terms of cost breakdown, disc filters are estimated to contribute approximately 5% to 8% of the total STP 

capital cost. 

A. Expanding the Reach: Applications of Blowers and Disc Filters Beyond Municipal STPs 

While blowers and disc filters play a critical role in municipal Sewage Treatment Plants (STPs), their 

capabilities extend far beyond treating wastewater from households. These technologies offer efficient 

solutions for various other segments with similar treatment requirements.  

• Industrial Wastewater Treatment: Industries like textiles, chemicals, and food processing use blowers 

for aeration and disc filters to remove pollutants and solids for compliant discharge. 

• Aquaculture: Blowers maintain oxygen levels, and disc filters remove waste, ensuring a clean 

environment for aquatic life. 

• Food & Beverage Processing: Blowers break down organic matter, while disc filters manage residual 

solids for wastewater treatment. 

• Other Applications: These technologies support water reuse, environmental remediation, and 

wastewater treatment in pulp & paper processing. 

5.24 Market presence and strategic focus of SFC Environmental Technologies  

SFC has catered to a customer base across diverse end markets with footprints across various geographies, 

including Europe, the Middle East, Africa, and Southeast Asia. Contributing to this global growth, SFC has 

implemented many large-scale wastewater treatment plants utilizing SBR/C-TECH technology around the 

world, making it one of the leading integrated environmental companies.  



 

48 
 

The municipal wastewater treatment market features prominent players like SFC Environmental 

Technologies, which provides efficient technologies and comprehensive engineering solutions in the field 

of wastewater treatment. The Company mainly provides technology for wastewater treatment 

(predominantly STPs) plant projects. SFC's focus and expertise in SBR position it as a leading player, with 

over 80% market share in the SBR segment as of September 30, 2024. With 621 installations in the 

wastewater treatment segment, particularly in sewage treatment plants (STPs), SFC's technologies 

facilitate the treatment of 14,812.86 million litres per day (MLD) of wastewater. 

SFC's relevant industry experience, technical expertise, product portfolio driven by manufacturing 

capabilities and exclusive tie-ups, and market presence position the company well to capitalize on the 

upsurge in the tertiary wastewater treatment (TWW) market. The entire value chain is addressed, from 

upgrading existing wastewater treatment plants to meet stricter regulations and enhancing effluent 

quality, to building new treatment facilities, especially in areas experiencing rapid growth. The Company 

provides advanced treatment of sewage and effluents using C-Tech solutions. 

SFC currently produces its ultrafiltration membrane, C-MEM™, at its Czech facility, which is used for 

tertiary wastewater treatment. The Company recently entered into an exclusive collaboration agreement 

with a leading ultrafiltration technology company for the distribution of its UF membranes in tertiary 

wastewater treatment projects in India. This forward integration enables the Company to offer a complete 

suite of water treatment solutions, from initial sewage treatment to advanced tertiary processes, thereby 

enhancing its value proposition and market reach. 

Additionally, the Company markets and sells Fibre Disc Filters (FDF) in India, procured from a South Korean 

company through an exclusive agreement. FDF is an industrial filtration technology that enables the 